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EN10204 3.1 QUALITY CERTIFICATE

Shaanxi Yiheng Non-ferrous Materials Industries Co., Ltd, 13F Greenland Zhihai Bldg, No.6 Jinye Rd., Xi’an China
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M= 5 ® 5 b7 L - & (pc) HHE (kg) AR # S
Contract No. | Commodity | Designation No. Lot No. Heat No. Condition Size (mm) Quantity (pe) Nei Weight Specification Case No.
Titanium : Dia 0.375" x ASTM B348 Gr.2
7770 Grade 2 1020222101 Annealed 373 4722 kg #10, #11
Bars Length 102’ - 140° Rev.2019
o 0.2 —v m—ﬁ
-4 S a, 4 ax HB (d) WRE E
B WHRE . Yield Strength ? . Reduction of R
o Samplé Condition Tensile Strength Elongation Impact Strength
5.8 0.2% area
w [MPa] [ %] (Vem?] [ mm] [ mm]
Z o [MPa] [%] Bend Test
1 397 321 35.0 68
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H e Dimensional Visual Ultrasonic
Others Inspection Inspection Inspection Macrostructure | Microstructure Hydraulic Flattening Flaring Fairing
Acceptable Acceptable Acccptable
W 4r t %= mB # Chemical Composition (%)
Location Ti Fe C N H 0 | H#EFTK (others)
Top 2 Remainder 0.112 04012 | 0.009 | 0.002* 0.10 | 84 (Each)<0.1
Bottom # Remainder 0.114 | 0011 |.0.011 | 0.002* | 0.10 | &F0 (Total) <0.4
The ultrasonic inspection was done as per AMS263 1 Rev.E Class A.
% 7 | Thebars were annealed under temperature 650°C for 1.5 hours. -i-t-F %
Note * H tested on final diameter. \mﬂqqm_uﬂ@u_#_nmww A23 H  (Dae>
Materiaf is Mercury Free. S .
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